

## INSPECTION CERTIFICATE

Customer	ACINOX S.A.	Customer No.	FCO003	Certificate No.	170121P0141
Production	STAINLESS STEEL WELDED TUBE	Commercial Invoice No.	J16120478	Date of Issue	2017/01/20
Specification	ASTM A554-16	PO No.	-9637/16 (T)	Order No.	EP16110207-1
Steel Grade	MT-304	Weight No.	C17010250	P.I. P.I.NO.	PI1611-120

Item No.	Heat No.	Product Description			Chemical Composition (%)							
		Dimension	Quantity Pcs	Finish	C	Si	Mn	P	S	Ni	Cr	
					X10 <sup>-3</sup>	X10 <sup>-2</sup>	X10 <sup>-2</sup>	X10 <sup>-3</sup>	X10 <sup>-3</sup>	X10 <sup>-2</sup>	X10 <sup>-2</sup>	
<b>Specification</b>					Min.	80	100	200	45	30	800	1800
					Max.	17	44	157	27	1	800	1801
1	TBG121225	1/2"(12.7mm) x 1.20mm x 6M	200									
2	TBG112952	1"(25.4mm) x 1.20mm x 6M	170	GRIT 600	17	44	157	27	1	800	1801	
3	TBG112953	1"(25.4mm) x 1.20mm x 6M	163	GRIT 600	42	49	90	35	3	804	1813	
4	TBG091247	2"(50.8mm) x 1.20mm x 6M	60	GRIT 600	42	49	90	35	3	804	1813	
5	TBG091496	2"(50.8mm) x 1.20mm x 6M	20	GRIT 600	26	48	160	35	2	800	1842	
6	TBG121206	2"(50.8mm) x 1.20mm x 6M	120	GRIT 600	28	55	158	35	3	810	1834	
<b>TOTAL:</b>			<b>733</b>		28	38	154	28	3	800	1801	

Remark <div style="text-align: right; margin-top: 10px;">TOTAL: 733</div>	Note          Visual Inspection(Surface) and Dimension Check : OK
--	---

Surveyor By	N/A	We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification. The material described above has been found free of radiation by raw material supplier.	1.ISO 9001:2008 (No.01 100 056299) 2.PED / AD2000 (No.01 202 TWN/Q-05 0105) 3.ISO 14001:2004 (No.01 104 822 096385) 4.OHSAS 18001:2007 (No.01 113 822 096385)
-------------	-----	---	--

1MPa=1N/mm<sup>2</sup>=10bar=145psi=10.2kgf/cm<sup>2</sup>